
INSTRUCTION MANUAL
& REFERENCE GUIDE



Welcome to Serpent 

You are now part of the worldwide network 
of Serpent drivers, which gives you superior 
technical support and access to many 
benefits that only Serpent drivers can 
enjoy.  
The Serpent Spyder offers state of the art 
specifications and leads the way in 1/10 
buggy design, using all the knowledge we 
have gathered since 1980.  Continuously 
pushing the performance envelope, 
Serpent’s engineers have added many new 
and innovative features that can help take 
your Serpent Spyder into the winner’s 
circle.

INSTRUCTIONS
Serpent’s long tradition of excellence 
extends to their instruction manuals, and
this instruction manual is no exception. The 
easy-to-follow layout is richly illustrated 
with 3D-rendered full-color images to make 
your building experience quick and easy. 
A default set-up sheet is added to have a 
good base set-up. Following the instructions 
will result in a well-built, high-performance 
racecar that will soon be able to unleash its 
full potential at the racetrack.

This instruction manual has been divided 
into sections that will logically lead you 
through the assembly process of your 
Serpent Spyder. Follow the assembly steps
in the order presented to ensure that no 
problems occur during assembly. Each
step indicates all the fasteners and small 

parts used. Bag numbers identify the kit 
bag(s) that contains the appropriate parts.

EXPLODED VIEWS AND PARTS LIST
In the back of this manual it is possible to 
find the exploded views for the Serpent 
Spyder. These exploded views show the 
standard parts of a particular assembly step 
along with the Serpent part number. 

The  parts list include the optionals, 
hardware and merchandising. It indicates 
the part number and name of each part for 
easy reference  when ordering.
A full partslist in excel can be downloaded 
from the car-page on www.serpent.com.

Below you will find some information on 
safety; read those well before using the car. 
Also some info on how to use the manual 
best. 

The worldwide network of Serpent drivers, 
dealers and distributors will help you to get 
the maximum out of your Serpent Spyder. 

Join the free Serpent forum for support, 
use our social media like Twitter and 
Facebook to follow all info and meet other 
Serpent drivers, watch the Serpent Youtube 
channel for video’s, the Serpent Teamblog 
for racereports around the globe and the 
Serpent website for all other info and news.

Enjoy racing !

Team Serpent 

CONTENTS
FRONT DIFFERENTIAL ASSEMBLY                      4
REAR DIFFERENTIAL ASSEMBLY 	       5
REAR TRANSMISSION ASSEMBLY	       6                                 
MID TRANSMISSION ASSEMBLY                                    7
REAR ASSEMBLY 			        11
FRONT ASSEMBLY			       14
SHOCKS ASSEMBLY                                        19
FINAL ASSEMBLY		                      23
REFERENCE GUIDE		                  25
OPTIONALS AND MERCHANDISING             32

Safety 
Read and take note of the ‘Read this First 
section’  before proceeding to assemble 
the car-kit. This car-kit is intended for 
persons aged 16 or older. 
Customer service 
Serpent has made a strong effort to make 
this manual as complete and clear as 
possible. 
Additional info may be published in our 
website: www.serpent.com or you may 
ask your dealer or the Serpent distributor 
for advice, or email Serpent direct: info@
serpent.com

The Serpent Facebook, Twitter and 
Youtube pages give additional means of 
support and communications.

Instructions, how to use
The kit includes bags, with bagnumbers, 
which refer to the same step in the 
manual. Open only the indicated bag(s) 
per step and finish that part of the 
assembly. 

Remaining parts will be needed lateron in the 
assembly process. 

SetUp
In many assembly steps you mount specific 
parts that suit the default set-up. We advice to 
keep the seperate default set-up sheet alongside 
the manual, during all assembly. 

Other finetuning of the set-up, must be done at 
the track.



取説の見方

組立の前に

1 指示された部品を番号順に組立ます。

下記シンボルマークにはそれぞれの意味があります。それぞれの意味に従い正しく組立ます。

指定の長さに組みます。

線で結ばれたパーツ同士を組みます。

ラインで囲まれたパーツ群を始めに組みます。

矢印の方向へ動かします。

矢印で指示された部分へ接着します。

矢印で指示された部分へ挿入します。

囲まれたパーツ同士を組みます。

矢印部分の距離が指定の長さになるよう組みます。

シリコンオイルを塗ります。

シリコングリスを塗ります。グラファイトグリスを塗ります。

ネジロック剤を塗ります。

※ケミカル類は必要に応じてご用意下さい。

本品は競技用ラジコンカーシャシーキットです。
RC装置、動力装置、バッテリーなどは付属しません。

組立には経験や専門知識、専用工具などが必要となる場合がありますので、工具類の
取扱にはご自身を含め、周辺の方々にも危険が及ばないように注意して下さい。

組立に不慣れな場合は、詳しい方にお尋ねください。

組立中、組難い箇所に遭遇した場合は無理に組まずいちど取扱説明書をよく読み、パ
ーツ形状、向きなどを再確認して下さい。それでもうまく組めない場合はお近くの詳
しい方、ご購入された専門店、もしくは弊社までお問合せ下さい。

回転部分の巻き込みには特に注意して下さい。

走行はラジコンカー専用のサーキットにて走行させて下さい。

RC装置など、周辺機器の取扱にも注意して下さい。



Page

4

STEP

1

STEP

2   

STEP

3   

STEP

4

フロントデフの組立

BAG
FRONT

DIFF

4.1 4.2

3.43.3

1.5x8

グリスを塗ります。

グリスを塗ります。

1.5x8

2

1

1

2

1

1

2

M2x10

3.1 3.2

ピンは図の位置から
差し込みます。

瞬間接着剤などでフラ
ンジを固定します。フ
ランジにテーパーがあ
る方がプーリー側にな
ります。

プーリーは上下対象
ではありません。固
定用の4箇所ある穴が
表、裏で大きさが異
なります。3.2では
穴の大きい面が上を
向きますので注意し
て下さい。

べベルギア浸る程度
だけシリコンオイル
を入れます。

シリコンオイルを入れる前に
Oリングを取りつけます。

シリコンオイルはクロスピン
が浸る程度だけ入れます。オ
イルの入れすぎに注意して下
さい。

オイルを入れた下図の状態で
重量が19.15ｇを超えないよう
にして下さい。

※ナットが硬くて入らない
場合は反対側からM2のビス
を少しずつ締め込み、ナッ
トをデフカバーへ引き込み
ます。

M2のビスは締め込み過ぎに注意
して下さい。



Page

5

STEP

5

STEP

6   

STEP

7

STEP

8

リアデフの組立

BAG
REAR

DIFF

8.1 8.2

7.37.2

1.5x8

1.5x8

2
1

1

2

1

1

2

M2x10

7.1

グリスを塗ります。

グリスを塗ります。

ピンは図の位置から
差し込みます。

プーリーは上下対
象ではありません。
固定用の4箇所ある
穴が表、裏で大き
さが異なります。
ここでは穴の大き
い面が上を向きま
すので注意して下
さい。

べベルギア浸る程度
だけシリコンオイル
を入れます。

シリコンオイルを入れる前に
Oリングを取りつけます。

シリコンオイルはクロスピン
が浸る程度だけ入れます。オ
イルの入れすぎに注意して下
さい。

オイルを入れた下図の状態で
重量が19ｇを超えないように
して下さい。

※ナットが硬くて入らない場合は反対側からM2のビス
を少しずつ締め込み、ナットをデフカバーへ引き込み
ます。

M2のビスは締め込み過ぎに
注意して下さい。



Page

6

STEP

9

5x10x4  

5x10x4  

M2.5X12

M3X10

M3X10

M3X15

M3X15

STEP

10

STEP

11

1

1

1

2

2

2

3

3

Bag

1

リアギアボックスの組立

10x15x4

10x15x4

DOWN MID HIGH

デフハイト調整
インサートの変更によりデフの
取付高さを調整できます。

初期設定

※インサートには左右があります。末尾がRは右、Lは左になります。



Page

7

STEP

12

STEP

13

STEP

14

STEP

15

5x10x4  

5x10x4  

5x13x4  

5x8x0.1

5x8x2.5

R4

1

1

2

3

4

2

Bag

2

ミドルトランスミッションの組立

12x18x4

Nylock nut M3



Page

8

STEP

16

STEP

17

STEP

18

M3X8

M3X30

M3X35

M3X30

M3X30

1

2

2

Bag

3



Page

9

STEP

19

STEP

20  

STEP

21

2X12

R4

1

1

1

3

3

2

2

3

4

2

Nylock nut M3

3x7x0.5

1.5x8

1.5 - 2 mm 

初期設定

スパーギアは左右対称ではありません。
掘りの深い方がシャシー内側を向きます。

形状に注意

形状に注意



Page

10

STEP

22

STEP

23

SPYDER SRX4

M3X30

M3X10 M3X10

M3X10

M3X12

M3X12

M3X8

M3X10

1

1

3

10x15x4

10x15x4

デフ高さ、及びベルトテンションセッティング

インサートの変更により、デフの取付高さ、そしてベルトの
テンション調整ができます。下図はインサート右側です。
※初期設定はテンション「中」ですが新品時はベルトの伸び
が無いので、テンションは緩めの方がよい場合があります。

初期設定

ベルトテンション 強

ベルトテンション 中

ベルトテンション 弱

デフ高さ 低 デフ高さ 中 デフ高さ 高

駆動レイアウト上面図



Page

11

STEP

26

STEP

24

STEP

25  

2x10

2x10

5x13x4

10x15x4

1

3

2

4

5

6

M2.3x4

1
2

3

3

4

4

リアの組立

M2.3x4

3x33

M2x5

79

8 Bag

4リアアップライトには左右があります。
R：右　L：左
図は「左」です。　

ロールセンターインサート

初期設定

組立順

1）サスブラケット（フロント）にインサートを取付ます。
2）ロアアームを取付位置で手で保持します。
3）ピボットピンを後方から挿入します。
4）ロールセンターインサートをサスブラケットに取付け
　 M2.3ｘ4のビスで固定します。

初期設定

Cハブインサート



Page

12

27.9 mm STEP

28

STEP

27

28.1

28.2 15.25 mm

17.25 mm1

2

17.25 mm

15.25 mm

3x6x1

M3X16

M3X16

M3X6

2

3

4

1

Bag

5

ピボットボールの座部分がワッシャーのフライス
部分きちんと収まるように取り付けます。

長さの違いに注意！



Page

13

STEP

29

STEP

30  

STEP

31

29.2

29.1

M3x3

4X7X3 フランジ

M3X3

M3X12

M3X12

M3X14M3X22

M3X25

M3X3

1

1

3 2

2

M

12

M3x3のネジの締め過ぎに注意！

ここではM3x3のネジは仮止めにします。
アンチロールバーをセンターに位置決めしてから
締めます。締めすぎるとアンチロールバーが変形
しますので、締めすぎに注意して下さい。

初期設定ダンパー取付位置



Page

14

フロントの組立
STEP

32

STEP

33

STEP

34

M3X8

M3X6

M3X6

M3X10

M3X10

5x8x2.5

5x8x2.5

5x8x2.5

5x8x2.5

3x6x0.5

M3X8

M3X10
M3X10

1

1

2
2

Bag

6

ステアリングクロスバー上面図

ネジロック剤の塗りすぎに注意

ネジロック剤の塗りすぎに注意



Page

15

M3X8

M3X12 フランジビス

NOT
INCLUDED

STEP

36

STEP

37

STEP

35

14 mm 37.1

37.2

15.25 mm

15.25 mm

0.5 mm 

スペーサーを使用し、サーボ底面とベルトカバーと
の距離が0.5㎜未満にならないようにサーボを取り
付けて下さい。

※サーボは付属しません。
ロープロのみ使用可能です。

使用ずるサーボメーカーに合わせた
サーボホーンを使用します。

サーボホーンの取付前に
サーボのニュートラル出
しを行っておいて下さい。

ピボットボールの座がワッシャーのフライス部分に
きちんと収まるよう取り付けて下さい。



Page

16

STEP

38

STEP

39

38.1

38.2

2x10

2x10

M2x5

5x13x4

10x15x4

1

3

2

4

5

6

M3x10

7

8

M3x12

M3x12

1

2

Bag

7

ステアリングアームは3種類あります。

アッカーマン 
強

アッカーマン 
弱

初期設定

ステアリングブロック
組立完了イメージ



Page

17

STEP

40

STEP

41

STEP

42

M2.3x4

M3x12

M3x6

1

2

3 3x27.5

Bag

8

Cハブインサート

初期設定

ロールセンターインサート

初期設定

ネジロック剤の
塗りすぎに注意



Page

18

STEP

44

STEP

43

M3x20

M3x20

M3x12

M3x10

26 mm 44.1

ナイロンナット M3
フランジ

3x6x1

44.2

15.25 mm

15.25 mm

17.25 mm

17.25 mm

ダンパー取り付け位置、キャンバーリンクロッド取り付け位置

ピボットボールの座がワッシャーのフライス部分に
きちんと収まるように取付ます。



Page

19

28 mm 45.1

45.2

STEP

45

STEP

46

15.25 mm

15.25 mm

15.25 mm

ダンパーの組立

46.1 46.2

1

2

46.3
Nut M2

Bag

9
REAR

S H OCKS

Bag

10

FRONT

S H OCKS

ロッドエンドの形状と向きに注意

ピボットボールの座がワッシャーのフライス部分に
きちんと収まるよう取り付けます。

少量のシリコンオイルを
塗っておきます。

向きに注意！

Oリングをアジャ
ストナットの内
側の溝に取り付
けます。



Page

20

46.5

0.75 mm

1.25 mm

46.4

46.6

0.75 mm

1.25 mm

46.4

28.5mm 20.5mm

1

2

46.846.7

M2.3x4

リアダンパー フロントダンパー

シリコンオイル
を軽く塗布して
おきます。

シリコンオイル
を軽く塗布して
おきます。

ダンパーケースをシリコン
オイルで満たします。

ピストンを上下させて気泡
を抜きます。

ガスケットをセットし、ダンパー
キャップをすべて締めます。

ショックシャフトをゆっくりと押
し込み、オイルを排出させます。

フロントダンパー

リアダンパー

長い

短い

スプリングサポートは2種類
あります。

ダンパーシャフトを
すべて押し込んだら
Oリングとビスで穴
をふさぎます。

締めすぎに注意

スプリングをダンパーに
セットします。

短いスプリングはフロン
トに、長いスプリングは
リアに使用します。

スプリングサポートの長
いタイプはフロントに、
短いタイプはリアに使用
します。



Page

21

STEP

48  

STEP

47  

STEP

49    

M3x16 フランジ

M3x16
 フランジ

M3x16
フランジ

M3x16
 フランジ

M3 プラナット 
フランジ

M3 プラナット 
フランジ

1

1

1

1

2

2
2

2

M3x8
M3x10

M3x10

M3x10

M3x18 M3x8

M3x8
M3x18

Bag

11

プラナットの締めすぎに
注意！ナット、ブッシュ
の破損につながります。

プラナットの締めすぎに
注意！ナット、ブッシュ
の破損につながります。

M3 プラナット 
フランジ

M3 プラナット 
フランジ



Page

22

STEP

50

STEP

51

 ESC、受信機の搭載

NOT
INCLUDED

NOT
INCLUDED

1

2

3

M3x12

M3x12

M3x12

7 mm 

受信機、ESCは付属しません。両面テープ等で固定します。
※両面テープは付属しません。

M3x12ホーロービスは取付部上面
から7㎜程度まで突出するよう締
め込みます。

バッテリーは付属しません。
※サドルパックタイプを使用します。



Page

23

STEP

52

STEP

53

STEP

54

M3x12

M3x8

3.2x7x0.5

M3x3

1

2

 最終組立

NOT
INCLUDED

モーター、ピニオンギアは
付属しません。

本品には0、2、4、6、8度の5種類の
アングルプレートが付属しています。

初期設定では2度の
プレートを使用し
ます。

本品にホイルは付属しますが、タイヤ、インナーは
付属しません。タイヤはホイルにしっかりと瞬間接
着剤で接着します。付属のマスキングシートにて

ウィンドーをマスキングして
塗装します。

ボディをカットし、取付穴を
開けます。

ボディ保護フィルムを剥がし
ます。

M4ナイロンナット フランジ

ホイルにエア抜きの穴が
ありませんので必要に応
じて開けて下さい。



Page

24

リファレンスガイド

分解図

Contents
FRONT & REAR GEAR-DIFF EXPLODED VIEW   25

SHOCKS EXPLODED VIEW      25

MID TRANSMISSION EXPLODED VIEW    26

TRANSMISSION EXPLODED VIEW     27

REAR ASSEMBLY EXPLODED VIEW                          28  

FRONT ASSEMBLY EXPLODED VIEW    29

FINAL ASSEMBLY I EXPLODED VIEW    30

FINAL ASSEMBLY II EXPLODED VIEW    31

OPTIONALS AND MERCHANDISING    32



Page

25

FRONT & REAR GEAR-DIFF EXPLODED VIEW

500448

REAR
GEARDIFF

500249

110188

500253110220

500246

500246

500247

500248500246
500290

500249 500257

500253

110220

500290

500248

FRONT
GEARDIFF

500481

SHOCKS EXPLODED VIEW
500176

500179
500183

500183

500174 Front 

500175 Rear

500178

500487
500177

500487

500136

110450

500136

500136

110438

500181 Front

500182 Rear

500136 Front

500438 Rear

500136

110153
500184

SHOCK SPRINGS
500222	 Shock spring silver 2.5lbs fr (2) SRX2
500223	 Shock spring black 2.65 fr (2) SRX2
500224	 Shock spring orange 2.87lbs fr (2) SRX2
500225	 Shock spring red 3.0lbs fr (2) SRX2
500226	 Shock spring pink 3.15lbs fr (2) SRX2
500227	 Shock spring blue 3.4lbs fr (2) SRX2
500228	 Shock spring purple 3.5lbs fr (2) SRX2
500229	 Shock spring green 3.7lbs fr (2) SRX2
500230	 Shock spring orange 2.0lbs rr (2) SRX2
500231	 Shock spring red 2.1lbs rr (2) SRX2
500232	 Shock spring pink 2.2lbs rr (2) SRX3
500233	 Shock spring blue 2.3lbs rr (2) SRX2
500234	 Shock spring purple 2.4lbs rr (2) SRX2
500235	 Shock spring green 2.5lbs rr (2) SRX2
500354	 Shock spring orange 1,8lbs rr astro (2) SRX2
500355	 Shock spring red 1,9lbs rr astro (2) SRX2
500356	 Shock spring pink 2,0lbs rr astro (2) SRX2
500357	 Shock spring blue 2,1lbs rr astro (2) SRX2
500358	 Shock spring purple 2,2lbs rr astro (2) SRX2
500359	 Shock spring green 2,3lbs rr astro (2) SRX2



Page

26

MID TRANSMISSION EXPLODED VIEW

5
0

0
4

3
3

5
0

0
4

3
1

5
0

0
4

0
4

5
0

0
4

4
5

5
0

0
4

2
9

5
0

0
4

0
0

5
0

0
3

9
9

5
0

0
4

4
0

5
0

0
4

3
0

5
0

0
4

3
3

5
0

0
4

4
9

5
0

0
4

3
6

5
0

0
4

3
3

5
0

0
1

5
8

5
0

0
4

7
6

1
3

1
5

1
3

3
8

1
3

4
0

5
0

0
1

5
8

5
0

0
1

5
8

1
3

1
5

1
1

0
4

2
3

5
0

0
1

5
9

1
3

4
6

1
1

0
2

2
0

1
1

0
4

0
2

1
1

0
4

0
2

5
0

0
4

0
5

1
1

0
4

0
1

S
P

U
R

G
EA

R
	

50
02

13
	

S
pu

r 
ge

ar
 7

0T
 S

R
X
2

50
02

14
	

S
pu

r 
ge

ar
 7

2T
 S

R
X
2

50
02

15
	

S
pu

r 
ge

ar
 7

6T
 S

R
X
2

50
02

16
	

S
pu

r 
ge

ar
 7

8T
 S

R
X
2

50
02

17
	

S
pu

r 
ge

ar
 8

0T
 S

R
X
2

50
02

18
	

S
pu

r 
ge

ar
 8

2T
 S

R
X
2

50
02

19
	

S
pu

r 
ge

ar
 8

4T
 S

R
X
2

50
02

20
	

S
pu

r 
ge

ar
 8

6T
 S

R
X
2

50
02

21
	

S
pu

r 
ge

ar
 8

8T
 S

R
X
2



Page

27

5
0

0
1

7
0

5
0

0
1

7
2

TRANSMISSION EXPLODED VIEW

5
0

0
4

0
4

5
0

0
4

8
6

5
0

0
4

4
6

5
0

0
4

4
5

5
0

0
4

2
2

1
1

0
2

1
5

5
0

0
4

2
1

5
0

0
4

0
3

5
0

0
4

0
6

5
0

0
4

3
9

5
0

0
4

0
7

5
0

0
4

1
6

5
0

0
4

2
4

5
0

0
4

3
9

5
0

0
4

0
6

5
0

0
4

0
6

5
0

0
4

8
5

5
0

0
4

0
4

1
2

0
4

1
3

1
5

1
3

1
5

5
0

0
4

2
8

5
0

0
4

0
8

1
1

0
1

2
6

1
1

0
1

8
5 1

1
0

1
8

5

1
1

0
1

8
5

1
1

0
1

1
2

1
1

0
1

2
4

1
1

0
1

0
0

1
1

0
1

5
8

1
1

0
1

8
3

1
1

0
1

8
3

1
1

0
1

8
3

1
1

0
1

0
4

1
3

4
6 5
0

0
4

8
4

1
3

4
6

1
3

4
6

1
3

4
6



Page

28

1
1

0
1

6
5

4
0

1
3

8
7

1
1

0
2

0
8

1
3

4
0

5
0

0
1

6
2

1
1

0
4

4
9

5
0

0
1

6
1

5
0

0
3

1
5

5
0

0
2

7
2

5
0

0
1

3
4

5
0

0
1

3
5

5
0

0
2

7
5

5
0

0
2

7
6

5
0

0
1

3
8

5
0

0
1

4
7

5
0

0
1

4
7

5
0

0
1

4
9

5
0

0
1

4
4

5
0

0
1

5
6

5
0

0
2

7
1

1
1

0
1

2
25

0
0

1
9

0

1
1

0
2

0
8

4
0

1
3

8
1

5
0

0
1

5
0

1
1

0
1

2
7

1
1

0
1

2
7

1
1

0
1

2
5

1
1

0
1

1
1

1
1

0
1

5
3

1
1

0
1

4
1

REAR ASSEMBLY EXPLODED VIEW

5
0

0
2

7
0

5
0

0
2

7
3

1
1

0
1

1
6

1
1

0
1

1
0

1
1

0
1

1
6

1
1

0
1

1
6

1
1

0
1

1
6

5
0

0
3

4
7

5
0

0
3

4
7

1
3

1
0

1
3

1
0

5
0

0
3

4
6

5
0

0
3

4
6

4
1

1
1

8
7

4
1

1
1

8
7

4
1

1
2

0
7

4
1

1
2

0
7

5
0

0
3

5
0

5
0

0
2

0
5

 A
n

ti
ro

ll 
b

ar
 r

r 
1

.1
 m

m
 

5
0

0
2

0
6

 A
n

ti
ro

ll 
b

ar
 r

r 
1

.3
 m

m
5

0
0

2
0

7
 A

n
ti

ro
ll 

b
ar

 r
r 

1
.5

 m
m



Page

29

1
1

0
1

6
5

4
0

1
3

8
7

5
0

0
1

6
2

5
0

0
1

6
2

5
0

0
1

3
8

5
0

0
1

3
8

5
0

0
1

3
8

1
1

0
4

4
9

5
0

0
4

1
1

5
0

0
4

3
7

5
0

0
4

2
4

6
0

0
1

8
0

4
1

1
3

0
0

5
0

0
4

1
5

5
0

0
4

1
5

5
0

0
4

4
4

5
0

0
4

1
7

5
0

0
2

7
3

5
0

0
4

0
9

5
0

0
4

2
3

5
0

0
1

4
7

5
0

0
1

4
7

1
1

0
1

1
2

1
1

0
1

0
9 1

1
0

1
8

3

6
0

0
2

6
3

1
3

3
8

5
0

0
4

2
7

5
0

0
4

2
0

5
0

0
4

0
1

1
1

0
1

5
3

1
1

0
1

2
2

1
1

0
1

0
4

1
1

0
1

1
2

1
1

0
1

2
7

5
0

0
1

4
6

1
1

0
1

4
0

5
0

0
1

4
75
0

0
1

5
0

1
1

0
4

4
1

5
0

0
1

4
9

5
0

0
1

4
9

5
0

0
1

4
7

1
1

0
4

4
9

1
1

0
1

8
3

5
0

0
1

2
0

4
1

1
1

8
7

1
1

0
1

4
5

1
1

0
1

2
4

1
1

0
2

0
8

5
0

0
4

1
35

0
0

4
3

4

5
0

0
4

4
3

5
0

0
4

1
4

1
1

0
1

0
9

1
3

4
0

5
0

0
1

4
7

5
0

0
4

1
8

5
0

0
1

4
9

5
0

0
1

4
9

1
1

0
1

1
2

1
1

0
1

1
2

5
0

0
4

1
2

5
0

0
4

1
0

1
1

0
2

0
8

5
0

0
1

5
1

5
0

0
1

5
1

5
0

0
1

1
6

5
0

0
1

1
6

4
0

1
3

8
1

1
3

4
4

FRONT  ASSEMBLY EXPLODED VIEW

5
0
0
4
2
5



Page

30

FINAL ASSEMBLY I EXPLODED VIEW

1
1

0
1

4
6

1
1

0
1

0
4

1
1

0
1

0
4

1
1

0
1

0
4

1
1

0
1

8
3

1
1

0
1

8
31

1
0

1
5

9

1
1

0
1

8
3

5
0

0
1

5
2

5
0

0
4

0
2

5
0

0
4

0
2

5
0

0
1

5
2

1
1

0
1

4
6

5
0

0
1

3
7

 
5

0
0

1
3

6
 

5
0

0
1

3
6

5
0

0
1

3
7



Page

31

5
0

0
1

2
6 5
0

0
4

1
9

1
1

0
1

2
7

5
0

0
1

0
5

5
0

0
3

9
1

5
0

0
3

9
0

5
0

0
1

6
5

5
0

0
1

6
5

1
1

0
1

1
7

1
1

0
1

1
7

5
0

0
4

2
6

5
0

0
4

3
5

5
0

0
4

3
5

5
0

0
4

2
6

1
1

0
1

1
6

1
6

0
6

1
1

0
4

5
2

FINAL ASSEMBLY II EXPLODED VIEW

5
0

0
1

8
9



Page

32

Part no	 Description
500010	 Serpent Spyder Buggy SRX-4 4wd 1/10
	
DECALS	
1886	 Decal Serpent black/white 1/10 (2)
1888	 Decal Serpent chrome 1/10 (2)
500389	 Decal sheet SRX4 black/white (2)
	
RADIO INSTALLATION / BATTERY	
1606	 Antenna rod black (2)
500463	 Battery plate carbon (2) SRX4
	
SERVO SAVER AND STEERING	
500462	 Bellcrank alu L+R SRX4
500464	 Bellcrank post alu (2) SRX4
	
SHOCK ABSORBERS	
500180	 Shock membrame (4) SRX2
500199	 Shock top bushing delrin (4) SRX2
500201	 Shock shaft fr TiN coated (2) SRX2
500202	 Shock shaft rr TiN coated (2) SRX2
500238	 Shock piston conical 2 holes (4) SRX2
500239	 Shock piston conical 3 holes (4) SRX2
500240	 Shock piston conical 4 holes (4) SRX2
500450	 Shock bottom cap alu (4) SRX
500488 	 Shock piston square machined 2-hole 1.3 (4)
500489 	 Shock piston square machined 3-hole 1.2 (4)
500490 	 Shock piston square machined 4-hole 1.1 (4)
	
SPRINGS	
500222	 Shock spring silver 2,5lbs fr (2) SRX2
500223	 Shock spring black 2,65 fr (2) SRX2
500224	 Shock spring orange 2,87lbs fr (2) SRX2
500225	 Shock spring red 3,0lbs fr (2) SRX2
500226	 Shock spring pink 3,15lbs fr (2) SRX2
500227	 Shock spring blue 3,4lbs fr (2) SRX2
500228	 Shock spring purple 3,5lbs fr (2) SRX2
500229	 Shock spring green 3,7lbs fr (2) SRX2
500230	 Shock spring orange 2,0lbs rr (2) SRX2
500231	 Shock spring red 2,1lbs rr (2) SRX2
500232	 Shock spring pink 2,2lbs rr (2) SRX3
500233	 Shock spring blue 2,3lbs rr (2) SRX2
500234	 Shock spring purple 2,4lbs rr (2) SRX2
500235	 Shock spring green 2,5lbs rr (2) SRX2
500354	 Shock spring orange 1,8lbs rr astro (2) SRX2
500355	 Shock spring red 1,9lbs rr astro (2) SRX2
500356	 Shock spring pink 2,0lbs rr astro (2) SRX2
500357	 Shock spring blue 2,1lbs rr astro (2) SRX2
500358	 Shock spring purple 2,2lbs rr astro (2) SRX2
500359	 Shock spring green 2,3lbs rr astro (2) SRX2
	
FRONT SECTION	
500261	 Pivot pin rr inner TiN coated (2) SRX2 RM
500211	 Wheelhexagon +0.75mm offset (2)
500392	 1/10 buggy rim fr 4wd yellow (2)
500397	 1/10 buggy rim fr 4wd 61mm white (2)
500398	 1/10 buggy rim fr 4wd 61mm yellow (2)
500455	 Antiroll bar fr 1.2 SRX4
500456	 Antiroll bar fr 1.3 SRX4
500457	 Antiroll bar fr 1.4 SRX4
500458	 Antiroll bar mount fr SRX4
500470	 Antirollbar adaptor / balljoint fr (2+2) SRX4
500473	 Wheelhexagon fr EOS (2) SRX4
500474	 Wheelaxle fr EOS (2) SRX4
	
MIDDLE SECTION	
500461	 Chassis alu SRX4
500463	 Battery plate carbon (2) SRX4
	

REAR SECTION	
500106	 1/10 buggy rim rr yellow (2)
500205	 Antiroll bar rr 1.1 SRX2
500206	 Antiroll bar rr 1.3 SRX2
500207	 Antiroll bar rr 1.5 SRX2
500251	 Rear wing 6.0” SRX2
500252	 Rear wing 7.0” SRX2
500255	 Suspension insert rr 3deg alu (2) SRX2 
500258	 Antirollbar balljoints (2+2) SRX2
500262	 Pivot pin fr inner / rr outer TiN coated (2) SRX2 
500281	 Antiroll bar set rr SRX2 MM
500286	 Bumper rear brass SRX2 MM
500350	 Antirollbar mount RR SRX2 MM
500375	 Rear wing 7” (2) SRX
500393	 1/10 buggy rim rr 61m white (2)
500394	 1/10 buggy rim rr 61mm yellow (2)
500475	 Antiroll bar rr 1.7 SRX
	
TRANSMISION	
411069	 Differential balls steel  1/8” (12)
411107	 Diff balls. 1/8 ceramic (12)
500167	 Diff pully balldiff 51T (1) SRX2
500168	 Diff ring balldiff (2) SRX2 
500169	 Balldiff outdrive male SRX2
500170	 Balldiff outdrive female SRX2
500171	 Balldiff spring (2) SRX2
500172	 Balldiff bolt (2) SRX2
500173	 Balldiff thrustbearing SRX2
500186	 Balldiff set SRX2
500187	 Balldiff T-nut (2) SRX2
500242	 Slipper plates vented alu (3) SRX2
500254	 Geardiff housing 51T SRX2
500256	 Thrustbearing carbide balldiff  SRX2
500259	 Differential balls carbide  1/8” (12)
500376	 Slide drive set SRX
500378	 Slide drive driveshaft SRX (2)
500380	 Balldiff outdrive slide drive male
500381	 Balldiff outdrive slide drive female
500382	 Diff sliders (2)
500388	 Geardiff outdrive slide drive  (2)
500432	 Slipper spacer SRX4
500441	 Slipper shaft pulley 20T SRX4
500442	 Top shaft pulley 20T SRX4
500447	 Slipper shaft pulley 24T SRX4
500452	 Clicker spring soft SRX4
500453	 Clicker spring medium SRX4
500454	 Clicker spring hard SRX5
500459	 Oneway pulley 34T fr SRX4
500460	 Balldiff pulley 34T fr SRX4
500465	 Overdrive 34T gear mid SRX4
500466	 Overdrive Slippershaft 21T SRX4
500467	 Full time 4wd 20T slipper shaft SRX4
500468	 Front oneway axle SRX4
500469	 Front oneway outdrives (2) SRX4
500470	 Antirollbar adaptor / balljoint fr (2+2) SRX4
500471	 Full time 4wd 20T slipper pulley SRX4
500472	 Front oneway axle set SRX4
500477	 Solid slipper plate inner SRX4
500478	 Belt side 45S3M174 SRX4
500479	 Gear mid 30T SRX4
500480	 Clicker SRX4
500482	 Slipper trust bearing SRX4
500483	 Slipper set SRX4
600116	 O-ring tank (4)
	
BODY AND WING	
500251	 Rear wing 6.0” SRX2
500252	 Rear wing 7.0” SRX2
500375	 Rear wing 7” (2) SRX
	

OPTIONALS AND MERCHANDISING



Page

33

SPURGEAR	
500213	 Spur gear 70T SRX2
500214	 Spur gear 72T SRX2
500215	 Spur gear 76T SRX2
500216	 Spur gear 78T SRX2
500217	 Spur gear 80T SRX2
500218	 Spur gear 82T SRX2
500219	 Spur gear 84T SRX2
500220	 Spur gear 86T SRX2
500221	 Spur gear 88T SRX2
	
PINIONS	
120156	  Motor-pinion alu hard  48P / 18T
120157	  Motor-pinion alu hard  48P / 19T
120158	  Motor-pinion alu hard  48P / 20T
120159	  Motor-pinion alu hard  48P / 21T
120160	  Motor-pinion alu hard  48P / 22T
120161	  Motor-pinion alu hard  48P / 23T
120162	  Motor-pinion alu hard  48P / 24T
120163	  Motor-pinion alu hard  48P / 25T
120164	  Motor-pinion alu hard  48P / 26T
120165	  Motor-pinion alu hard  48P / 27T
120166	  Motor-pinion alu hard  48P / 28T
120167	  Motor-pinion alu hard  48P / 29T
120168	  Motor-pinion alu hard  48P / 30T
	
TOOLS	
190500	 Pit-caddy 
190501	 Tool-bag
190502	 Pit-bag medium. 3 drawers
190504	 Ballcup tool 
190506	 Toolset for onroad (17pcs) with tools bag
190507	 Toolset for ep (16pcs) with tools bag
190508	 Toolset for offroad (20pcs) with tools bag
190509	 Allen wrench 1.5 x 120mm
190510	 Allen wrench 2.0 x 120mm
190511	 Allen wrench 2.5 x 120mm
190512	 Allen wrench 3.0 x 120mm
190513	 Ball driver hex wrench 2.0 x 120mm
190514	 Ball driver hex wrench 2.5 x 120mm
190515	 Ball driver hex wrench 3.0 x 120mm
190516	 Tool tip allen wrench 1.5 x 120mm
190517	 Tool tip allen wrench 2.0 x 120mm
190518	 Tool tip allen wrench 2.5 x 120mm
190519	 Tool tip allen wrench 3.0 x 120mm
190520	 Tool tip ball driver hex wrench 2.0 x 120mm
190521	 Tool tip ball driver hex wrench 2.5 x 120mm
190522	 Tool tip ball driver hex wrench 3.0 x 120mm
190523	 Turnbuckle wrench 3mm
190524	 Turnbuckle wrench 4mm
190525	 Turnbuckle wrench 5mm
190526	 Flat head screwdriver 3.0 x 150mm
190527	 Flat head screwdriver 4.0 x 150mm
190528	 Phillips screwdriver 2.0 x 45mm
190529	 Phillips screwdriver 3.5 x 120mm
190530	 Phillips screwdriver 5.8 x 120mm
190539	 Nut driver 4.5 x 100mm
190531	 Nut driver 5.0 x 100mm
190532	 Nut driver 5.5 x 100mm
190533	 Nut driver 7.0 x 100mm
190534	 Reamer with end cap for lexan body
	
MERCHANDISING	
1896	 Cap serpent black-orange
190172	 Winter jacket Serpent black-orange hooded (M)
190173	 Winter jacket Serpent black-orange hooded (L)
190174	 Winter jacket Serpent black-orange hooded (XL)
190175	 Winter jacket Serpent black-orange hooded (2XL)
190176	 Winter jacket Serpent black-orange hooded (3XL)
190208	 Winter jacket Serpent black-orange hooded (4XL)
190156	 Polo shirt Serpent black (S)

190157	 Polo shirt Serpent black (M)
190158	 Polo shirt Serpent black (L)
190159	 Polo shirt Serpent black  (XL)
190160	 Polo shirt Serpent black (XXL)
190161	 Polo shirt Serpent black (XXXL)
190182	 T-shirt Serpent Splash white  (S)         
190183	 T-shirt Serpent Splash white  (M)         
190184	 T-shirt Serpent Splash white  (L)         
190185	 T-shirt Serpent Splash white  (XL)         
190186	 T-shirt Serpent Splash white  (XXL)         
190187	 T-shirt Serpent Splash white  (XXXL)         
190188	 T-shirt Serpent Splash orange  (S)         
190189	 T-shirt Serpent Splash orange  (M)         
190190	 T-shirt Serpent Splash orange  (L)         
190191	 T-shirt Serpent Splash orange  (XL)         
190192	 T-shirt Serpent Splash orange  (XXL)         
190193	 T-shirt Serpent Splash orange  (XXXL)         
190194	 T-shirt Serpent Splash black  (S)         
190195	 T-shirt Serpent Splash black  (M)         
190196	 T-shirt Serpent Splash black  (L)         
190197	 T-shirt Serpent Splash black  (XL)         
190198	 T-shirt Serpent Splash black  (XXL)         
190199	 T-shirt Serpent Splash black  (XXXL)         
190201	 Hoody sweater  Serpent black-zip (S)
190202	 Hoody sweater  Serpent black-zip (M)
190203	 Hoody sweater  Serpent black-zip (L)
190204	 Hoody sweater  Serpent black-zip (XL)
190205	 Hoody sweater  Serpent black-zip (2XL)
190206	 Hoody sweater  Serpent black-zip (3XL)
190207	 Hoody sweater  Serpent black-zip (4XL) )



Page
www.serpent.com  - info@serpent.com

#
80

78
0 

M
an

ua
l /

 r
ef

 g
ui

de
 S

R
X
4 

V
1


